EPA-600/2-76-022
March 1976 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

Environmental Health Effects Research
Environmental Protection Technology
Ecological Research

Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
(D) Park General Development - Phase I 693,700.83
(E) Off-Site Interceptor Sewer 118,419.57
(F) Park General Development - Phase II 442,531.79
(G) Lake Sealant 106,538.00
(H) Park General Development - Phase III 290,589.96
(I) Park General Development - Final Phase 116,65%.04

Figure 6 ANTELOPE VALLEY
WASTE WATER RECLAMATION PROJECT
CONSTRUCTION CONTRACTS

16



Utilize the most satisfactory methods from current
research studies to condition highly alkaline soil
by leaching with treated wastewater in order to
sustain plant life where only barren land now
exists.

Demonstrate controls for any insect or noxious
plant problems which occur in conjunction with
such projects.

Demonstrate public acceptance of the use of
reclaimed wastewater for establishing attractive
aquatic recreational facilities, especially in
water short desert areas.

17



SECTION IV

DESIGN AND CONSTRUCTION OF TERTIARY TREATMENT PLANT
AND RENOVATED WATER CONVEYANCE SYSTEM

GENERAL INFORMATION

Upon the successful completion of the initial pilot
facilities and research, design of the full scale tertiary
treatment plant was commenced in 1968. This facility was
designed for an average flow of 1900 ma/day (0.5 mgd) and
constructed on the site of the Los Angeles County Sanita-
tion District No. 14 Water Renovation plant because of the
closeness to the source water from the oxidation ponds.
The tertiary plant was contracted for in 1968 and placed
into service in June, 1969. Initially, the renovated water
output was used for construction work and soil reclamation
at the Apollo County Park site until filling of the lakes
commenced in October, 1970.

The existing Sanitation District No. 14 plant was construc-
ted in 1959 and serves a large portion of the developed
Antelope Valley area including the communities of Lancaster
and Quartz Hill. The District's plant consists of primary
and secondary treatment processes as shown in the Diagrama-
tic Layout, Figure 7.

Since the Sanitation District plant is located at the low
point of the large Antelope Valley area which has no hy-
draulic outlet, all water either infiltrates into the
ground or evaporates into the atmosphere. Even though
annual rainfall averages only 15 to 20 cm/yr (6 to 8 in/yr),
runoff over the eons from the nearby mountains with peak
elevations over 8,000 feet, has resulted in the formation
of a large flat alkaline basin known as Rosamond Dry Lake.
This dry lake is located Jjust a few kilometers east of the
treatment plant site. Since this natural hard flat area is

18



61

INFLUENT LINE

TO OFFSITE -
OVERFLOW PONDS

STATION

F——
e 777
-
r B 3 5
SLUDGE DRYING BEDS
! N 7]
DIGESTERS ~— 2 4 6
}
I F OXIDATION PONDS- 30 ACRES EACH
(I J SECONDARY TREATMENT
LAB R 1 1
L J4 7
TTP
MINUTOR - CONTROL]
coMm .
B € TERTIARY TREATMENT PLANT
PUMP —“1 l: | — « 2
STATION 5 2 - I % g
Wld e ! 2 o« o =
= r =1 E = W = c
3 - ggl 3@ e < Sy
& § b-———- o 3 2sM™ eI 8 Musg
alE e | L o35 W 3 £ 3
| S |E r -4 &l g3 |58
“ls L N * a § 9
g SEDIMENTATION TANKS C Z
1 |

Figure 7 DIAGRAMATIC LAYOUT OF TREATMENT FACILITIES

TO LAKES
L -

AND PROCESSES



used by the Air Force as an emergency landing field for
experimental aircraft, excess wastewater from the treatment
plant is presently impounded behind earthen dams to prevent
its reaching and softening the surface of the dry lake.
The impoundment created provides additional evaporation

area and a bird refuge used by thousands of migratory birds
each year.

An aerial photograph of the treatment facilities was previ-
ously shown in Figure 1, and photographs of some of the
tertiary treatment plant components are shown in Figure 8.

PRIMARY TREATMENT

The influent pumping plant is equipped with two 31.5 1l/sec
(5,000 gpm) pumps with a static 1lift of approximately
10.67 m (35 ft). This pumping plant is designed to expand
to double its present size when it becomes necessary.

The present flow of over 11,400 mB/day (3 mgd) passes
through a comminutor and into the primary sedimentation
tanks. Although two tanks have been provided in the ini-
tial stage, it is anticipated that six will be required for
the ultimate design flow of 51,500 ma/day (13.6 mgd). Each
tank is 53.34 m (175 ft) long, 4.88 m (16 ft) wide and

2.29 m (7.5 ft) deep with a design overflow rate of 3%6.26
n/day (890 gpd/ft2).

Two 19.81 m (65 ft) diameter sludge digestion tanks in
series, 9.91 m (32/ ft) deep with 6.09 m (20 ft) sidewater
depth provide up to 1.93 1/sec (44,100 gpd) sludge treat-
ment within a 15-day retention period. Total sludge volume
is 2%10.91 m® (81,600 ft°) per tank.

The treated sludge is then discharged to drying beds, with
a total area of 2,790 m° (30,000 £t°). After drying, the
sludge is stockpiled for final disposal as a soil condi-

20



| %4

PIPE GALLERY

PLANT AERTAT VIEW PLANT WASTE SUMP

FIGURE 8 TERTIARY TREATMENT PLANT PHOTOGRAPHS



tioner.

SECONDARY TREATMENT

Secondary treatment is provided by eight oxidation ponds
with a total surface area of approximately 97 ha (240 ac).
These ponds are arranged in a series-parallel arrangement
and three of the ponds are equipped with diffusers to dis-
perse the primary effluent throughout the pond. The
remaining ponds further treat the primary effluent by pro-
viding substantial additional detention time. The design
BOD loading is approximately 112 kg/ha/day (100 1lb/ac/day)
and the present acreage is considered adequate for the an-
ticipated design flow of 51.500 m’/day (13.6 mgd). The
entire capacity was provided initially to facilitate
disposal of the wastewater by evaporation because of the
tight clay soil condition not allowing percolation.

Normal operation of the oxidation ponds at present as shown
in Figure 7, is for primary treated effluent to be dis-
charged into Pond No. 2. This wastewater is directed
through Ponds %, 4, and 5, and then pumped from Pond 5 to
Pond 1 to complete a retention period of approximately 60
days. The pump station is so arranged that it can pump
from Ponds 6, 7, and 8 also.

Organic matter is biologically decomposed by bacteria sup-
plied with oxygen produced by free floating algae. Waste
organics are metabolized by bacteria and saprobic protozoa
and higher animal forms, such as rotificers and crusta-
ceans. When the pond bottom is anaerobic, biological
activity results in digestion of the settled solids. Nu-
trients released by bacteria are used by algae in photosyn-
thesis. The overall process in the ponds is the sum of
individual reactions of the bacteria, protozoa and algae.
Excess effluent not evaporated from ponds is discharged to
Ponds 6, 7, and 8 to permit additional evaporation, storage,

22



or off-site disposal.

Pond No. 1 effluent is used for tertiary treatment.
(Section VII contains a detailed description of the efflu-
ent characteristics). A 48 1/sec (760 gpm) capacity pump,
operating at approximately a 10 m (33 ft) head, furnishes
influent water to the tertiary treatment plant.

The degree of treatment provided by the oxidation ponds is
a function of air and pond temperatures and the amount of
sunlight incident on the ponds. In summer and early fall
months higher water and air temperatures together with in-
creased sunlight are sufficient to provide pond effluent
with adequate treatment to reduce the effluent ammonia
levels to zero. However, with cooler temperatures and
reduced sunlight the effluent ammonia levels rise to unac-
ceptable levels. For this reason only effluent with low
ammonia levels is stored in pond 1 for processing by the
tertiary plant.

TERTIARY TREATMENT PROCESS DESCRIPTION

As a result of the initial research and development program
described in Section III, a 1900 mB/day (0.5 mgd) capacity
tertiary wastewater treatment facility was constructed at
the Sanitation Districts No. 14 site at a cost of approxi-
mately $260,000. The contract was let in May, 1968, and
the plant was placed in operation in June, 1969, a period
of 14 months. See Section VI for a further cost breakdown.

Essentially, the tertiary treatment facility was construct-
ed to treat water from the oxidation ponds by alum addi-
tion, flocculation, sedimentation, mixed media filtration,
and chlorination to meet the objectives shown in Table 1,
"Pilot Plant Average Water Characteristics and Adopted
Objectives". The design and operational ranges of the
tertiary treatment plant are shown in Table 2.

23



Table 2 DESIGN AND OPERATIONAL
PARAMETERS FOR THE TERTIARY PLANT

Design TTP Normal
Parameter Unit* Value Range
INFLUENT FIOW n’/day (mgd) 2080 (.55) (9:2-0-72)
- 760-2840
FLOCCULATION CHAMBER
pH pPH Units 6.45 5.9-6.7
Alum. Dose mg/1 300 225-450
Detention Time min. 20 15-55
Paddle Tip Speed cm/sec (ft/sec) “15.3-46 15.3=-24
(.5-1.5) (.5-.8)
SEDIMENTATION TANK 2
Overflow Rate n/day (gpd/ft<) 20.5 (500) 7.5-28
(182-680)
Detention Time Hr. 2.5 1.5-7
Flight Speed cm/min (in/min) 91.5 (36) 48 (19)
Sludge Flow % Plant Flow 5 12-15
Sludge Concentrate % Solids 3 0.1-.75
FILTRATION >
Loading Rate n/min. (gpm/ft<) .081 (2) *x
Final Head ILoss m (ft) 2.14 (7) 2.14 (7)
Max.Backwash Cycle Hr. o, 24 **
Max.Backwash Rate mémln.( m/£t%) .73 (18)  **
Filter Backwash n”/day (mgd) 76 (.02) 57-76
Waste 5 (.015-.020)
Surface Wash m/min @3.5 kg/cm~ 0.8
(gpm/ft= @50 psi) (2) *x
Bed Expansion % 50 *x
CHLORINATION
Influent Dose ng/1 0 5.5-16.0
Effluent Dose mg/1 0-15 4.5-19.0
Contact Pond Detention Hr. 8-10 724
FINAL EFFLUENT 2 (.15-.65)
Flow m”/day (mgd) 1900 (-50) 570-2460
Phosphate mg/1 0.50 0.10-0.40
Turbidity JTU 0.08-3.0
PLANT EFFICIENCY % of infl. flow 9] 77-86
ATUM COST @ § per 1000m2eff. 20.40 18-29
$55.60/Ton ($ per MG eff.) (77) (68-110)

* English units are shown in parentheses

** Indicates no data available

24



The tertiary treatment process flow diagram, layout, and
hydraulic diagram are shown in figures 9,10, and 11 respec-
tively. The basic treatment components are described in
the following paragraphs.

Flocculation

Flocculation is accomplished by use of 50 percent liquid
aluminum sulfate (alum). The alum is stored in a 21.20 m5
(5,600 gal) tank constructed of fiberglass coated inter-
nally with a chemical gel for protection up to 95.5500
(200°F). The normal dosage ranges from 280 mg/l to

340 mg/1, and this dosage is measured by a diaphragm meter-
ing pump capable of pumping 1.31 1/min (20.8 gph) at 8.79
kg/cm2 (124 psi) pressure. The pump stroke length is manu-
ally adjustable by means of a four-step multiple sheave

arrangement.

The floc retention time is 20 minutes under paddle aggita-
tion in a 2.44 m (8 ft) long, 4.88 m (16 ft) wide by 2.67 m
(8-3/4 ft) deep concrete tank. Paddle agitation is per-
formed by two reel units 1.68 m (5% ft) in diameter and
1.68 m (5% ft) long designed to operate at 15.24-54.72
cm/sec (0.5 to 1.5 fps) reel tip speed. The design flow
for the flocculator is 23.97 1/sec (380 gpm).

To improve the mixing capability of the chamber a baffle
was installed later at the sedimentation tank entrance.
This baffle consists of redwood boards separated by 5.08 cm
(2 in) gaps and erected vertically for a distance of 1.8% m
(6 ft) to allow a 5.08-7.62 cm (2-3 in) overflow. With
water at 6.1 to 6.4 pH and the paddles running at 15.24
cm/sec (0.5 fps) the resultant floc is light green in
color, dense and small in size. Figure 12 Tertiary Treat-
ment Plant Flocculation Chamber Design shows the general
arrangement of the flocculation equipment.

25



¢HEMICAL COAGULANT
ADDITION

M-

300 ma/i Aly(8G) 5

T Y

ZZ

=

(

FLOCCULATION
CHAMBER

OXIDATION
POND N2 FROM POND N25
SUPPLY
WATER
PLANT INFLUENT
7.____® SAMPLE POINT
%
.

CHLORINATION |Omg /I
TN NN

26 ACRE AQUATIC
RECREATION

20 MIN) LAKES

?

7 ]
z .
%3
AL EFFLUENT % $
FINAL EFFLU % 53
. saMPLE_POINT |7 &8
2-9—— OE
SEDIMENTATION
7////////4
2 ALUM. (2.5 HOURS)
SLUDGE CHLORINE CONTACT

AND
WATER STORAGE

A R

%@@w%%%%%w%%%wmm%%wg
FILTER BACKWASH AND SLUDGE
RETURNED TO PRIMARY INFLUENT
WETWELL '

FILTER EFFLUENT SAMPLE_POINT /ZL
f/////////%///////%//////////////////
1
7

Figure 9
TERTIARY TREATMENT

BASIN
(8.4 HOUR MIN,)

§i“ N o
Wk aepc
MEDIA f“'«'
GRAVITY
FILTER
;7/

7
W

CHLORINATION
1Smg /!

PROCESS FLOW DIAGRAM - Flow = 1900 m>/day (0.5 mgd)

26




L

FROM OXIDATION POND *{,

UENT FOR(CE-
—

—~pLoccuLATION
TANK

~SEDIMENTATION
TANK

SLUDGE PUMP
SUMP PUMP
SURFACE WASH
WATER PUMP

14" WASH WATER LINEY

om0

—_—
FILTER EFFLUENT LINED)

BACKWASH PUMP
[S~PIPE GALLERY

CHLORINE CONTACT
CHAMBER

WA AASK o]

T
"

L

—b

18 LINEN TO
WET SUMP

l ~— ¢ DRAIN LINES

ul -
z
3 " {
5 z
] 43,
3 Z 722
n * d "q
2 oz
5 v O
<
SLUDGE LINETO . ]
PRIMARY DIGESTER 5 (" SLUDGE ¢ ORAIN LINE
(NoT IN USE) ) —— : —
& {[wFroERT e 1
BYPASS
(NoT IN use) o S
] zZ
PLANT WASTE S5l L
SUMP ou g U
z33
33 §
s@ s
3% &
< 3
Ky z
by =
\_/
] WASTE LINE
+ M PUMP—
TO PRIMARY LOADER
SEDIMENTATION In PRESSOR
TANKS. zZIr=
SI| 3% cHLomINE LiNes
2
DIST. 14 8
INFLUENT o
ch'm':ﬁ 9| CONTROL ROOM i
O 1 | ~WET WELL A" DRAIN LINEY T

* 48° TRUNK SEWER

POTARLE WATER LINE

Y, SAMPLE LINE
HLORINE ROOM

EMERGENCY
SUOWER AND EYE
BATH.

Figure 10 TERTIARY TREATMENT PIANT LAYOUT

{

ET SUMP
EFFLUENT
PUMPING 4TATION

r&" EFFLUENT LINE TO

12" FORCE MAIN QOING
TO LAKES.

-



8¢

1.

~{" RECREATIONAL
CHAMBER LAKES
FILTER WASH FLOW

—————  MAIN PROCESS FLOW . EFFLUENT PUMPS //\

TTT WA Fow NO SCALE HLORINE CONTACT ——QK N\

— /= CHEMICAL FLOW CHL CONTAC \
4 S

FROM

L. y3 . 4. v Y— 4
POND 3 T _‘F N —l

STORAGE

1
v TANK ,
. TT DUAL et/ CHLORINE
FLOCCULATION DIMENTATION MEDIA ~— roOM
POND
o CHAMBER TANK FILTER
4
T ; l._CONTROL
” oy ; S — y P S ROOM
et 14 -/ Y ==\ — \YI' , # Can
t
ALUM ‘
SLUDGE |
t -— - -
'—ﬂ :}:'fr; TO DISTRICT 14 PLANT
______ -
w
Somp INFLUENT WETWELL
SCHEMATIC FLOW DIAGRAM
FLOCCULATION
CHAMBER SFFLUEN"T
n=2340. Cretio- w2187 v“,m"“_s /-Mn.n.-u,ﬂ
~ g _Df | SCOe S T Tl WAGHWATER CHANNEL
B\:uonw L ! Al f 4
FFi . .
SEDIMENTATION Lo PIPE g 7//; CHLORINE CONTACT
TANK LAUNDERS GALLERY ,—»—D e CHAMBER
_ g MIII-QQ.% ,
Y

‘I FILTER MEDIA -
NO SCALE -

T Y w7 o
- \ < R
KE7 \ EL-18.07

- 1s.8
o o

AVR EL- 1S 0.
FLOCCULATOR, M
PADOLES
A ! e EUE 850
HYDRAULIC PROFILE @ 1835 mY/duy (0.5 MGD) Err0.10

Figure 11 TERTIARY TREATMENT PLANT HYDRAULIC PROFILE
AND SCHEMATIC FIOW DIAGRAM



PROFILE

VG, W.S. EL.

M

"All

22.00

—_—

YARIABLE SPEED DRIVE

;7

=i [ vosT

WOODEN . |
BAFFLES

DRIVE BELTS

3

8
SHEAVES

INFLUENT HEADER

EL. 16.00
%40, ‘J"bl
//.-4\ £ EL 1400 — ;
f“ DRAIN / 208 AT RS
EL 14.25 L PADDLE FLOCCULATION MECHANISM @ TUACES
B 2340
- Fa—
] \
L \ 4 4
b 5 Y
[ 2] I N [
N/ 4
ol 3 P
g |- ’ ¢
_‘_%f:- - EL.14.00 — N
>
6" DRAIN TO A\ £ ' < 44
WaSTE SUMP @ INFLUENT INLET
PIPES
SECTION A-A

Figure 12 TERTIARY TREATMENT PLANT
FLOCCULATION CHAMBER DESIGN

29



Sedimentation

Sedimentation equipment consists of a 18.75 m (61% ft) long
and 4.88 m (16 ft) wide concrete tank, 2.29 m (7% ft) deep

at the entrance to 2.44 m (8 ft) deep at the sludge hopper

end. A 1.68 m (5% ft) wide x 4.88 m (16 ft) long x 4.22 m

(14% ft) deep sludge receiving hopper with sides that slope
down to a 61 x 61 cm (2 x 2 ft) bottom and a sludge collec-
tor unit. The typical operating depth is 2.1% to 2.29 m

(7 to 7% £t) and the flow rate is 20.37 m/day (500 gpd/ft°)
although test runs have been made with satisfactory results
at 28.52 m/day (700 gpd/ft2). Sedimentation time is main-

tained at 2/t hours for the plant rating of 21.91 1/sec

(0.5 mgd) water treatment. The design flow for sedimenta-

tion is 23.97 1/sec (380 gpm).

The sludge collector unit is a chain and sprocket driven
conveyor that has 14 redwood flights 7.62 cm (%3 in) thick x
20.%2 cm (8 in) wide x 4.72 m (15% ft) long placed at

3.05 m (10 ft) intervals and is designed to operate at
91.44 cm/min (3 fpm).

Presently the conveyor is running adequately at 48.26
cm/min (19 in/min). During the first year of operation
some difficulty was encountered with the drive sprocket.
Because this cast iron sprocket had a use life of less than
six months it was replaced with one made of a plastic
material.

The sludge receiver hopper is emptied by a 1.77 l/sec (28
gpm) capacity positive displacement pump operating at 280